

Headaches in adults in supplementary health: management

Marcelo Cedrinho Ciciarelli¹ , Caio Vinicius de Meira Grava Simioni² , Renata Gomes Londero^{3*} 

The Guidelines Project, an initiative of the Brazilian Medical Association, aims to combine information from the medical field to standardize how to conduct research and to assist in the reasoning and decision-making of doctors. The information provided by this project must be critically evaluated by the physician responsible for the conduct that will be adopted, depending on the conditions and the clinical condition of each patient.

Societies: Brazilian Academy of Neurology

DESCRIPTION OF THE EVIDENCE COLLECTION METHOD

Research strategy on headache treatment: a search was carried out in PubMed, LILACS, and SciELO with the following search strategy: headache (Mesh Terms) AND treatment (Mesh Terms). With the strategy headache and treatment, or migraine and treatment, the Cochrane secondary database was searched. This initial search, restricted to publications from the past 20 years, resulted in 35,112 articles. Filters were then used for articles published in Portuguese and English, randomized clinical trials (RCTs), and guidelines, resulting in 9782 articles. Excluding articles on the treatment of secondary headaches, cranial neuralgias, and primary headaches other than migraines, tension-type headaches, and cluster headaches, 85 articles were selected for use in preparing this clinical guideline. Inclusion criteria: adult or elderly patients (studies on the pediatric population were excluded), with clinical complaints of headache, with diagnoses of a primary headache compatible with the diagnoses prevalent in the clinic; preferably RCTs, but, in the absence of these for the specific topic, nonrandomized, comparative studies between drugs (not placebo) were included; series and case reports were excluded whenever there was better evidence available; and articles with internal validity and potential external validity for Brazilian reality were included. Exclusion criteria: articles that focus on realities different from the Brazilian one (medicines not available in Brazil); articles in which the internal validity could be questioned;

articles aimed at the management of secondary headaches (except for medication overuse headache); and articles whose treatment focus was not medication (manipulation, cognitive behavioral therapy, and others).

DEGREES OF RECOMMENDATION AND STRENGTH OF THE EVIDENCE

- A: Experimental or observational studies of better consistency.
- B: Experimental or observational studies of lower consistency.
- C: Case reports or case series (uncontrolled studies).
- D: Opinion devoid of critical assessment, based on consensus, experts, physiological studies, or animal models.

GOALS:

This study aimed to evaluate the updated what would be the best therapeutic approach for the complaining of headache in adult patients treated in supplementary healthcare (electively), considering the most prevalent diagnoses and the best evidence available to support the approach.

INTRODUCTION

Headache is the most prevalent neurological condition and the third-most common painful reason for seeking medical care. In all, 50% of the world's population will have at least one headache attack per year, and more than 90% will have one

¹Universidade Barão de Mauá, Brazilian Academy of Neurology, Faculty of Medicine – São Paulo (SP), Brazil.

²Universidade de São Paulo, Brazilian Academy of Neurology, Clinical Hospital, Faculty of Medicine – São Paulo (SP), Brazil.

³Brazilian Academy of Neurology, Porto Alegre Clinical Hospital – Porto Alegre (RS), Brazil.

*Corresponding author: rlondero@hcpa.edu.br

Conflicts of interest: the authors declare there is no conflicts of interest. Funding: none.

Received on November 21, 2023. Accepted on November 30, 2023.

in their lifetime. The average lifetime prevalence of migraine is 18%, and the estimated average prevalence during the last year was 13%. Tension-type headache is more common than migraine (lifetime prevalence of approximately 52%), but, as it is less disabling, it less frequently leads the patient to consult.

Tension-type headaches and migraines are frequent causes of absenteeism and presenteeism, with occasional (as a group) being the second-most common cause of years lost due to disability in the world: 7.2 and 44.5 million years lost due to disability in 2015, respectively.

Despite the impressive numbers, it is estimated that more than 70% of people with recurrent headaches in the world do not receive adequate diagnosis and management.

CLINICAL ISSUES

What is the best treatment to end a current headache attack – symptomatic treatment of the attack?

What is the best treatment to prevent recurrent headaches – prophylactic treatment of different primary headaches?

GUIDELINES FOR THE ACUTE SYMPTOMATIC MANAGEMENT OF PRIMARY HEADACHES

Symptomatic treatment of primary headaches aims to reduce the intensity or eliminate pain in a sustainable, safe, and accessible way. Correct guidance on the treatment of crises provides functional recovery, avoiding the need for emergency services and reduced work capacity. It is important, however, to raise awareness of the rational use of acute symptomatic medications, as their indiscriminate use can lead to medication overuse headache, a complicating factor in primary headaches¹.

Staggered x stratified treatment²

The choice of acute symptomatic treatment can be made in the following way:

- Staggered: treatment begins with the prescription of nonspecific analgesic drugs. At each consultation, the doctor can adjust the symptomatic medication according to the response obtained, taking into account the results of the previous prescription.
- Stratified: the doctor, based on the description of the crisis and the patient's previous experience, prescribes a treatment that would be compatible with their intensity and response to treatments already tried.

There is evidence that stratified treatment is more effective in reducing the time for pain relief, the recurrence of attacks,

and the need for additional doses of medication, which is why it is recommended in this guideline.

Acute symptomatic treatment of migraine

The treatment of migraine attacks must be based on individual aspects, since migraine is a complex disease with multiple characteristics that vary from one person to another, which can influence the outcome of treatment. Drugs must be chosen taking into account each patient's history (previous results, allergies, contraindications, and comorbidities)¹.

Nonspecific and/or specific drugs can be used³. Specific drugs are triptans and ergot derivatives. Nonspecific drugs are simple analgesics and nonhormonal anti-inflammatory drugs (NSAIDs). The combined use of antiemetics, neuroleptics, and corticosteroids may be necessary. Opioids, however, should be avoided⁴. For doses, route of administration, and grade of recommendation for the use of different medications, see Tables 1 and 2. For the main studies that supported the recommendation, see Table 3.

Acute symptomatic treatment of migraine during pregnancy/lactation

Pregnancy can cause changes in the previous pattern of migraine. A reduction in the frequency and intensity of attacks, as well as a faster response to symptomatic medications, usually occur during pregnancy. Less frequently, the remission, worsening, or even onset of migraine attacks for the first time may be observed.

This treatment guideline emphasizes pharmacological measures and their respective levels of evidence; however, it is important to highlight that during pregnancy and lactation, preference is given to nonpharmacological measures, particularly for less intense painful episodes. If there is a need for drug treatment, it is always necessary to evaluate the relationship between risk and benefit for the fetus. However, the weak scientific evidence related to maternal-fetal efficacy and safety must be taken into account.

Acute symptomatic treatment of tension-type headache

Most tension-type headache attacks are mild to moderate in intensity, so patients often self-medicate with simple analgesics (e.g., paracetamol or acetylsalicylic acid) or NSAIDs. The effectiveness of simple analgesics tends to decrease with increasing headache frequency.

Even so, simple analgesics⁵ and NSAIDs⁶ are the main treatments for tension-type headache attacks. Paracetamol

Table 1. Medications used in migraine attacks: dose, route of administration, and grade of recommendation.

| Medication | Dose | Route of administration | Grade of recommendation |
|---|----------------|-------------------------|-------------------------|
| Paracetamol | 1000 mg | PO | A |
| Dipyron | 1000 mg | PO | B |
| Naproxen | 500/550 mg | PO | A |
| Ibuprofen | 200/400 mg | PO | A |
| Diclofenac | 50/100 mg | PO | A |
| Acetylsalicylic acid | 500 mg | PO | A |
| Naratriptan | 2.5 mg | PO | A |
| Rizatriptan | 5 mg | PO | A |
| Sumatriptan | 25/50/100 mg | PO | A |
| | 10 mg | NASAL | |
| | 6 mg | SC | |
| Zolmitriptan | 2.5 mg | PO | A |
| Sumatriptan/naproxen | 85/500 mg | PO | A |
| Paracetamol/acetylsalicylic acid/caffeine | 500/500/300 mg | PO | A |
| Chlorpromazine | 12.5 mg | IM | B |
| Metoclopramide | 10 mg | IV | B |
| Ketoprofen | 100 mg | PO | B |
| Ketorolac | 30/60 mg | IV/IM | B |
| Magnesium sulfate (migraine with aura) | 1–2 g | IV | B |
| Dexamethasone | 4–16 mg | IV | C |

Table 2. Medications used to treat migraine attacks: reviewed studies and grade of recommendation.

| Medication | Author, year (n) | Result | Grade of recommendation |
|------------------------|--|--|-------------------------|
| Acetaminophen | Freitag, 2008 (173) ³ , Prior, 2010 (346) ¹⁷ | Acetaminophen superior to placebo | A |
| Dipyron | Bigal, 2001 (269) ⁷ ; Bigal, 2002 (74) ¹⁸ | Dipyron superior to placebo | B |
| Acetylsalicylic acid | Lipton, 2005 (485) ¹⁹ , MacGregor, 2002 (101) ²⁰ | Acetylsalicylic acid superior to placebo | A |
| Ibuprofen | Codispoti, 2001 (660) ²¹ , Diener, 2004 (312) ²² ; Misra, 2007 (124) ²³ | Comparable to sumatriptan and acetylsalicylic acid+metoclopramide; superior to placebo, inferior to zolmitriptan | A |
| Naproxen | Nestvold, 1985 (41) ²⁴ , Johnson, 1985 (70) ²⁵ ; Wentz, 2008 (337) ²⁶ , Smith, 2005 (972) ²⁷ | Superior to placebo | A |
| Sumatriptan | Smith, 2005 (972) ²⁷ ; Bussone, 2000 (233) ²⁸ | Superior to placebo | A |
| Sumatriptan + naproxen | Smith, 2005 (972) ²⁷ | Superior to sumatriptan alone, naproxen alone, placebo | A |
| Rizatriptan | Freitag, 2008 (173) ³ , Seeburger, 2011 (102) ²⁹ | Superior to placebo and paracetamol; superior to placebo in nonresponders to sumatriptan | A |
| Zolmitriptan | Misra, 2007 (124) ²³ | Superior to ibuprofen and placebo | A |

Table 3. Medicines, nutraceuticals, and devices used in the prophylaxis of episodic migraine, doses, indications, and side effects.

| Medication | Starting dose | Maintenance dose | Additional beneficial effects | Side effects | Grade of recommendation |
|--|---------------------------------------|---|---|--|-------------------------|
| Propranolol ³⁶ | 10 mg BID | 80–240 mg, BID or TID | Essential tremor, heart rate control, antihypertensive | Tiredness, asthma exacerbation, decreased libido, depression, increased triglycerides | A |
| Metoprolol succinate ³⁷ | 25 mg qd | 100–200 mg qd | Heart rate control, antihypertensive | Decreased libido, depression, increased triglycerides Better tolerated than propranolol | A |
| Topiramate ^{38,39} | 25 mg at night | 25–100 mg at night or BID 25 mg increase every 4 weeks | Reduction of body weight, indicated for headache secondary to idiopathic intracranial hypertension, mood stabilizer, anti-epileptic | Contraindicated during pregnancy; interacts with contraceptives, which may reduce their effectiveness | A |
| Valproate ⁴⁰ | 250 mg 12/12 hours | 500–1500 mg BID | Mood stabilizer, anti-epileptic | Contraindicated during pregnancy, avoid in women at risk of pregnancy, weight gain, hair loss | A |
| Divalproate ^{41,42} | 250 mg qd | 250–1500 mg qd | Mood stabilizer, anti-epileptic | Contraindicated during pregnancy, avoid in women at risk of pregnancy | A |
| Atenolol ⁴³ | 25 mg qd | 50–200 mg qd | Heart rate control, greater antihypertensive effect | Decreased libido, depression, increased triglycerides Better tolerated than propranolol | B |
| Amitriptyline ³⁸ | 10 mg at night | 10–200 mg at night | Improves sleep, antidepressant, in comorbidity with tension-type headache | Constipation, dry mucous membranes, palpitation | B |
| Nortriptyline ⁴⁴ | 10 mg at night | 10–200 mg at night | Antidepressant, in comorbidity with tension-type headache | Constipation, dry mucous membranes, palpitation (less common than with amitriptyline) | - |
| Venlafaxine ^{45,46} | 37.5 mg qd | 75–225 mg qd | Management of depression, anxiety, changes in sleep. | Weight loss, nausea, vomiting. | B |
| Candesartam ⁴⁷ | 8 mg in the morning | 8–16 mg daily | Antihypertensive Indicated as an adjuvant | Contraindicated during pregnancy | C |
| Lisinopril ⁴⁸ | 5 mg in the morning | 5–10 mg in the morning | Antihypertensive Indicated as an adjuvant | Contraindicated during pregnancy | C |
| Gabapentina ⁴⁹ | 300 mg at night | 300–1800 mg 12/12 hours | - | - | U |
| Verapamil ⁵⁰ | 40 mg BID | 180–480 mg BID | Heart rate control | Lower limb edema | U |
| Flunarizine ^{36,51} | 5 mg at night | 5–10 mg at night | Anti-vertigo effect, improves sleep | Weight gain, drowsiness, parkinsonism with prolonged use | - |
| Eptinezumab ⁵² | 100 mg IV | 100–300 mg IV | - | High cost, need for application in hospital environment | A |
| Erenumab ^{53,54} | 70 mg | 70–140 mg/month SC | - | High cost | A |
| Frenanezumab ^{55,56} | 225 mg/month SC 675 mg/3 months SC | 225 mg/month SC 675 mg/3 months SC | - | High cost | A |
| Galcanezumab ⁵⁷ | 240 mg/month - 1 ^a dose | 120 mg/month SC | Safe during pregnancy and breastfeeding Has an effect on constipation | High cost | A |
| Magnesium ⁵⁸ | 400–600 mg qd | 400–600 mg qd | Safe during pregnancy and breastfeeding | Diarrhea | B |
| Coenzyme Q-10 ^{59,60} | 300 mg qd | 300 mg qd | Safe during pregnancy and breastfeeding | - | C |
| Riboflavin ^{60,61} | 400 mg qd or 200 mg BID | 400 mg qd or 200 mg BID | No side effects | Because it is used at a dose above the physiological level, the safety of use during pregnancy is still under discussion | B |
| Electrical stimulation of the supraorbital nerve ⁶² | Specific protocol | 20 min, once a day | Safe during pregnancy and breastfeeding | Discomfort at the site: from paresthesia to a slight sensation of shock | B |

qd: single dose; Grade A evidence: established efficacy; grade B; probable efficacy; grade C; possible efficacy; grade U: inadequate data or conflicting evidence, (-) with no degree of evidence defined to date. *Medication widely used when amitriptyline causes drowsiness, but without studies proving effectiveness. **At the time of publication, approved for use by ANVISA but no longer available for sale. ***At the time of publication, approved for use by ANVISA but not available for commercialization.

is less effective than NSAIDs but has fewer gastric adverse effects. Combinations with caffeine-containing analgesics are more effective than simple analgesics and NSAIDs⁶; however, they increase the risk of headaches due to excessive medication use. Triptans, myorelaxants, and opioids are not indicated for the acute symptomatic treatment of tension-type headaches. Medications, doses, and grade of recommendation are presented in Table 4.

Acute symptomatic treatment of cluster headache

Cluster headache attacks are considered the most serious among primary headaches due to their very intense intensity, association with autonomic symptoms, and high daily frequency. Furthermore, a reasonable proportion of patients with cluster headaches have the chronic form of the disease, characterized by short periods or lack of remission. Subcutaneous sumatriptan¹³ and mask oxygen inhalation^{14,15} remain at recommendation grade A. The form of prescription for these, recommendation grade, and other drugs also prescribed for the condition are presented in Table 5.

The transitional treatment with the best recommendation grade, B, consists of anesthetic block of occipital nerves with corticosteroids¹⁶.

Table 4. Oral medications used to manage tension-type headache attacks: dose and grade of recommendation.

| Medication | Dose (PO) | Grade of recommendation |
|--|-------------|-------------------------|
| Dipyrone (Metamizol) ^{5,7} | 500–1000 mg | A |
| Ibuprofen ^{8,9} | 200–400 mg | A |
| Ketoprofen ⁹ | 25–50 mg | A |
| Acetylsalicylic acid ⁵ | 500–1000 mg | A |
| Naproxen ⁹ | 375–550 mg | A |
| Diclofenac ¹⁰ | 12.5–100 mg | A |
| Paracetamol ¹¹ | 1000 mg | A |
| Combinations with caffeine ^{6,12} | 65–200 mg | B |

Table 5. Medications used in cluster headache attacks: dose, route of administration, and grade of recommendation.

| Medication | Dose | Route of administration | Grade of recommendation |
|--------------|-----------------|-------------------------|-------------------------|
| Sumatriptan | 6 mg | SC | A |
| Oxygen | 100% 6–12 l/min | Nasal (mask) | A |
| Sumatriptan | 10 mg | Nasal (spray) | B |
| Zolmitriptan | 5–10 mg | PO | B |
| Lidocaine | 10% | Nasal (spray) | C |

GUIDELINES FOR THE PROPHYLACTIC MANAGEMENT OF PRIMARY HEADACHES

Episodic migraine prophylaxis

Defining episodic migraine: it is characterized by migraine that occurs between 3 and 14 days per month in the last 3 months.

For those who prescribe prophylactic therapy: Any patient with migraine who presents with headache 4 or more days per month or 8 or more days with headache in the last 3 months is a candidate for prophylactic treatment. Beta blockers, tricyclic and dual antidepressants, and anticonvulsants are usually used. Additionally, there are non-drug methods indicated for prophylaxis: acupuncture^{30,31}, biofeedback³², cognitive-behavioral therapy, aerobic exercises, and electrical stimulation (transcutaneous electrical stimulation of the supraorbital nerve). These can be adopted in association with drug prophylaxis or as isolated therapy, in this case, especially for pregnant women, breastfeeding women, people who prefer non-drug methods, or who are intolerant of available medications.

Expected benefits for the patient who receives prophylactic treatment are as follows: (1) reduction in the number of days with pain, (2) reduction in pain intensity, (3) reduction in the duration of attacks, and (4) improvement in the response to medications used for relief of attacks (symptomatic medications). Furthermore, evidence suggests that the use of prophylactic medication can prevent the progression of migraine.

General principles of migraine prophylaxis (see Table 6), adapted from Dodic (2018)³³: the drug is chosen taking into account comorbidities, associated diseases, medications previously used by the patient, and a pregnancy plan. Medications are usually started at a low dose, with a progressive increase after subsequent reassessments, which improves tolerance to the potential side effects of medications. Use for a minimum period of 2–3 months is necessary to assess effectiveness³⁴. Several groups of medications have already been tested for prophylactic use, including beta blockers, tricyclic and dual antidepressants, neuromodulators, anticonvulsants,

and CGRP inhibitors. See Table 3 for drugs, starting and maintenance doses, potential associated beneficial effects, and most prevalent evidence-based paraeffects³⁵.

Tension-type headache prophylaxis

Tension-type headache is very common, with a prevalence in the general population varying between 30 and 78% in different studies. Although already considered primarily psychogenic, several studies suggest a neurobiological basis for at least the most severe subtypes of tension-type headache. Tension type headache is divided into episodic and chronic types (more than 15 days per month). The episodic form was subdivided into an infrequent type (less than 12 days per year with pain) and a frequent type (12 or more to less than 180 days per year with pain). Frequent episodic tension-type headaches can be associated with considerable disability and require treatment with medications. Chronic tension-type headache is a serious illness that causes a major decline in quality of life and a high degree of disability and must invariably be managed with prophylaxis. For commonly prescribed drugs, doses, and degrees of recommendation, see Table 7.

Diagnostic criteria for episodic tension-type headache ICHD-3.⁶³

- A. Lasting from 30 min to 7 days
- B. At least two of the following four characteristics
 1. Bilateral location
 2. Pressing or tightening (nonpulsating) quality
 3. Mild or moderate intensity
 4. Not aggravated by routine physical activity such as walking or climbing stairs
- C. Both of the following:
 1. No nausea or vomiting
 2. No more than one of photophobia or phonophobia

Table 6. General principles of migraine prophylaxis.

| |
|---|
| 1. Start with medication at a low dose and increase slowly – usually every 2 weeks, at least. |
| 2. Use the medication for at least 2–3 months, except in the event of intolerable side effects. |
| 3. Pay attention to contraindications and drug interactions. |
| 4. Reinforce the use of the headache diary as a way of monitoring treatment. |
| 5. Watch out for excessive use of painkillers. |
| 6. Assess possible comorbid conditions that aggravate migraine. |
| 7. Consider a combination of prophylactic agents from different categories for refractory patients. |
| 8. Reduce and withdraw prophylaxis when the crises are controlled, in general for 3 months with less than 3 days of pain per month. |

Diagnostic criteria for chronic tension-type headache:¹

- A. Headache occurring on ≥ 15 days/month on average for > 3 months (≥ 180 days/year), fulfilling criteria B-D
- B. Lasting hours to days, or unremitting
- C. At least two of the following four characteristics:
 1. Bilateral location
 2. Pressing or tightening (nonpulsating) quality
 3. Mild or moderate intensity
 4. Not aggravated by routine physical activity such as walking or climbing stairs

Both of the following:

No more than one of photophobia, phonophobia, or mild nausea

Neither moderate or severe nausea nor vomiting

Not better accounted for by another ICHD-3 diagnosis.

Cluster headache prophylaxis

Defining cluster headache: cluster headache is characterized by symptoms that recur in short periods, one to eight times a day, daily, for a few weeks or months. It is characterized by sudden and intense, fixed unilateral, ocular, or periorbital pain, associated with at least one of the following: conjunctival injection and/or tearing; nasal congestion and/or rhinorrhea; eyelid edema; frontal and facial sweating; miosis and/or ptosis; a feeling of restlessness or agitation.

For which patient to prescribe prophylactic therapy: for every patient with cluster headache.

Expected benefits for the patient who receives prophylactic treatment are as follows: (1) reduction in days with pain, (2) reduction in pain intensity, (3) reduction in attack duration, and (4) improvement in the response to medications for relief of crises (symptomatic medications).

General principles of cluster headache prophylaxis (see Table 8): Cluster headache management includes the use of acute medications for the attack (see a specific chapter on acute management), prophylactic treatment, and transitional

Table 7. Prophylactic treatment of tension-type headache.

| Drug | Dose | Grade of recommendation |
|--------------------------------|--------------|-------------------------|
| Amitriptyline ^{64,65} | 25–75 mg PO | A |
| Mirtazapine ⁶⁶ | 30 mg PO | B |
| Venlafaxine ^{45,67} | 150 mg PO | B |
| Clomipramine ⁶⁸ | 75–150 mg PO | B |
| Maprotiline ⁶⁹ | 75 mg PO | B |
| Mianserin ⁶⁸ | 30–60 mg PO | B |

treatment. Transitional treatment consists of prescribing medications that take effect faster than prophylactic ones but must be used for a short period of time. It is indicated in two situations: (1) as isolated prevention for patients with short cycles of pain and (2) as a “bridge” for patients with long cycles of pain while another preventive medication is adjusted. The main treatments included here are occipital nerve block (using local anesthetics associated with corticosteroids) and a course of oral corticosteroids. Blocking is usually carried out once and can be repeated within a minimum period of 3 months. The course of oral corticosteroids should last a maximum of 3 weeks and should not be repeated more than two to three times a year. Both time limitations mentioned are due to the side effects of frequent use of corticosteroids. The prophylactic treatment with the best established efficacy is verapamil. If this fails or in cases where it is contraindicated or not tolerated, the options are: topiramate and lithium, and, with less evidence (case series and expert opinions), sodium valproate, baclofen, and testosterone replacement therapy. Melatonin may also be indicated, usually as an adjunct treatment. For refractory cases, sphenopalatine ganglion block and occipital nerve stimulation are still available. Prophylaxis should be started as soon as the diagnosis is established, and slow reduction and subsequent suspension can be considered after the patient remains asymptomatic for at least two weeks.

Prophylaxis of chronic migraine associated or not with headache due to excessive use of analgesics

The current International Classification of Headaches⁶³ (ICHD-3) sets up a specific chapter for chronic migraine (CM) and characterizes it as pain that occurs more than 15 days a month for a period longer than 3 months without excessive use of symptomatic medications; as long as at least 8 days of the month, the pain presents typical characteristics of a migraine crisis. During the anamnesis, it is important to highlight the previous history of episodic migraine and its evolutionary nature, which is often associated with the loss of migraine characteristics (see Diagnostic criteria for chronic migraine ICHD-3 in <https://ichd-3.org/1-migraine/1-3-chronic-migraine/>). Chapter 8 of ICHD-3 covers pre-existing headache, which, in association with excessive use of analgesics, causes a significant worsening of pain frequency. This is characterized by a headache that occurs 15 or more days per month, and its progression was a consequence of the excessive and regular use of symptomatic medications (10 or more days with symptomatic medication, 15 or more days with symptomatic medication, depending on the medication) for a period longer than 3 months. The headache usually improves when use is stopped (see Criteria for headache attributed to medication overuse, according to ICHD-3⁶³, in <https://ichd-3.org/8-headache-attributed-to-a-substance-or-its-withdrawal/8-2-medication-overuse-headache-moh/>).

Table 8. Medications and procedures used in cluster headache prophylaxis, doses, and effects.

| Medication/procedure | Starting dose | Maintenance dose | Side effects | Grade of recommendation |
|--|---|---|---|-------------------------|
| Verapamil ⁷⁰ | 80 mg BID | 80–320 mg, TID | Prolongation of the T interval, tremor | A |
| Galcaezumab ⁷¹ | 300 mg SC monthly | 300 mg SC monthly | Rare: constipation | A |
| Oral corticosteroid ⁷² | Prednisone/prednisolone 1 mg/kg, in the morning | Slow reduction over 2–3 weeks | Hip osteonecrosis, lack of blood pressure and glycemic control | A |
| Ipsilateral greater occipital nerve block ^{73,74} | Lidocaine 1–2% 1–4 mL, or bupivacaine 0.25–0.5%, 1–4 mL Associated with 80 mg methylprednisolone | Lidocaine 1–2% 1–4 mL, or bupivacaine 0.25–0.5%, 1–4 mL Associated with 80 mg methylprednisolone | Pain at the application site, rare: hair loss at the application site | B |
| Lithium ⁷⁵ | 300 mg at night | 900 mg/day, serum level 0.7–1.2 mmol/L | Polyuria | B |
| Topiramate ⁷⁶ | 50 mg at night | 100–400 mg qd | Paresthesia, drowsiness, changes in mood, taste | B |
| Melatonin ⁷⁷ | 10 mg at night | 10 mg at night | No reported adverse effects | C |
| Clomiphene ^{78,79} | 300 mg for 3 days | 50 mg for 45–180 days | Acne, ovarian cyst | C |

The treatment of CM should always be preceded by a careful review of the diagnosis, detection of possible worsening factors and associated conditions, stratification of severity/intractability, and monitoring with a pain diary.

Regarding therapeutic measures for CM, prophylactic treatment should always be prioritized over acute treatment. If severe and disabling crises occur, analgesia should be stimulated by nonpharmacological methods.

Prophylactic pharmacological management of CM (Table 9) is always indicated. The association of CM with medication-overuse headache may require, although in a minority of cases, management in hospital. The criteria for defining this need are

described in Table 10. Removing excessively used medications can be very challenging, and transitional treatment can be of great value in this case (Table 11).

Diagnostic criteria for chronic migraine ICHD-3¹

- A. Headache (migraine-like or tension-type-like) on ≥ 15 days/month for >3 months, and fulfilling criteria B and C.
- B. Occurring in a patient who has had at least five attacks fulfilling criteria B–D for 1.1 *Migraine without aura* and/or criteria B and C for 1.2 *Migraine with aura*.
- C. On ≥ 8 days/month for >3 months, fulfilling any of the following:
 1. Criteria C and D for 1.1 *Migraine without aura*

Table 9. Prophylactic treatment of chronic migraine.

| Drug | Dose | Grade of recommendation |
|--|--|-------------------------|
| Onabotulinum toxin type A ^{80,81} | 155–195 UI/cycle, repeated every 12 weeks, for at least the 2–3 cycles | A |
| Topiramate ^{38,39,82} | 50–100 mg BID PO | A |
| Divalproex ⁸³ | 1000 mg/day PO | B |
| Amitriptyline ³⁸ | 10–200 mg/day PO | A |
| Galcanezumab ⁸⁴ | 120 mg/month SC | A |
| Fremanezumab ^{56,85} | 225 mg/month or 675 3/3 months SC | A |

Table 10. Situations to consider initial management of migraine in an inpatient setting.

| |
|--|
| Lack of response to appropriate treatment on an outpatient basis. |
| History of frequent visits to emergency units. |
| Migraine status or crisis refractory to acute treatment in the emergency unit. |
| Intense nausea, vomiting, or diarrhea causing dehydration, water and electrolyte disturbance, and/or preventing oral treatment. Special attention should be paid to conditions such as pregnancy, postpartum period, chronic renal failure, severe ischemic heart disease, and arrhythmias. |
| Changes in vital hemodynamic (blood pressure and heart rate) and respiratory (respiratory rate and O ₂ saturation) data. |
| Need to stop the excessive use of symptomatic medications (acute analgesics and antimigraine drugs) and the treatment of manifestations related to toxicity and/or dependency/rebound phenomena that cannot be safely managed on an outpatient basis (parenteral treatment and/or intensive symptom monitoring). |
| Subsistent epileptic seizures or status epilepticus, severe allergic reactions, renal or hepatic failure, thrombocytopenia, bleeding, vascular insufficiency, and serious infection. |
| Concomitant need for psychiatric hospitalization (risk of aggression, suicide, moral exposure, severe psychosis, detoxification of drug addicts, and abstinence). |
| When reviewing the diagnosis, it requires procedures best performed in a hospital setting. |
| Presence of psychosocial factors that prevent adequate treatment outside a controlled environment. |

Table 11. Transitional treatment of chronic migraine associated with headache due to excessive use of analgesics.

| Discontinuation of the drug in excessive use | Treatment of rebound headache | Treatment of withdrawal symptoms |
|---|---|----------------------------------|
| Abrupt in the case of analgesics | Try nonpharmacological measures | Antiemetics |
| Gradual in cases of excessive use of barbiturates, benzodiazepines, and opioids | Use of unused analgesics, limited to twice a week | Corticosteroids for 7–14 days |

2. Criteria B and C for 1.2 *Migraine with aura*
 3. Believed by the patient to be migraine at onset and relieved by a triptan or ergot derivative
 - D. Not better accounted for by another ICHD-3 diagnosis.
- Diagnostic criteria for medication overuse headache, according to ICHD-3¹
- A. Headache occurring on ≥ 15 days/month in a patient with a pre-existing headache disorder.
 - B. Regular overuse for > 3 months of one or more drugs that can be taken for acute and/or symptomatic treatment of headache.^{1, 2, 3}

- C. Not better accounted for by another ICHD-3 diagnosis.

AUTHORS' CONTRIBUTIONS

MCC: Conceptualization, Data curation, Formal Analysis, Methodology, Project administration, Writing – original draft.
CVMGS: Conceptualization, Data curation, Formal Analysis, Methodology, Project administration, Writing – original draft.
RGL: Conceptualization, Data curation, Formal Analysis, Methodology, Project administration, Writing – original draft, Writing – review & editing.

REFERENCES

1. Diener HC, Tassorelli C, Dodick DW, Silberstein SD, Lipton RB, Ashina M, et al. Guidelines of the international headache society for controlled trials of acute treatment of migraine attacks in adults: fourth edition. *Cephalalgia*. 2019;39(6):687-710. <https://doi.org/10.1177/0333102419828967>
2. Lipton RB, Stewart WF, Stone AM, Láinez MJ, Sawyer JP, Disability in Strategies of Care Study group. Stratified care vs step care strategies for migraine: the disability in strategies of care (DISC) study: a randomized trial. *JAMA*. 2000;284(20):2599-605. <https://doi.org/10.1001/jama.284.20.2599>
3. Freitag F, Diamond M, Diamond S, Janssen I, Rodgers A, Skobieranda F. Efficacy and tolerability of coadministration of rizatriptan and acetaminophen vs rizatriptan or acetaminophen alone for acute migraine treatment. *Headache*. 2008;48(6):921-30. <https://doi.org/10.1111/j.1526-4610.2007.01053.x>
4. Bordini CA, Roesler C, Carvalho DS, Macedo DD, Piovesan É, Melhado EM, et al. Recommendations for the treatment of migraine attacks - a Brazilian consensus. *Arq Neuropsiquiatr*. 2016;74(3):262-71. <https://doi.org/10.1590/0004-282X2015021>
5. Martínez-Martín P, Raffaelli E, Titus F, Despuig J, Fragoso YD, Díez-Tejedor E, et al. Efficacy and safety of metamizol vs. acetylsalicylic acid in patients with moderate episodic tension-type headache: a randomized, double-blind, placebo- and active-controlled, multicentre study. *Cephalalgia*. 2001;21(5):604-10. <https://doi.org/10.1046/j.1468-2982.2001.00216.x>
6. Pini LA, Bene E, Zanchin G, Sarchielli P, Trapani G, Prudeniano MP, et al. Tolerability and efficacy of a combination of paracetamol and caffeine in the treatment of tension-type headache: a randomised, double-blind, double-dummy, cross-over study versus placebo and naproxen sodium. *J Headache Pain*. 2008;9(6):367-73. <https://doi.org/10.1007/s10194-008-0071-5>
7. Bigal ME, Bordini CA, Speciali JG. Intravenous metamizol (Dipyrone) in acute migraine treatment and in episodic tension-type headache--a placebo-controlled study. *Cephalalgia*. 2001;21(2):90-5. <https://doi.org/10.1046/j.1468-2982.2001.00143.x>
8. Derry S, Wiffen PJ, Moore RA, Bendtsen L. Ibuprofen for acute treatment of episodic tension-type headache in adults. *Cochrane Database Syst Rev*. 2015;2015(7):CD011474. <https://doi.org/10.1002/14651858.CD011474.pub2>
9. Lange R, Lentz R. Comparison ketoprofen, ibuprofen and naproxen sodium in the treatment of tension-type headache. *Drugs Exp Clin Res*. 1995;21(3):89-96. PMID: 7555617
10. Kubitzek F, Ziegler G, Gold MS, Liu JM, Ionescu E. Low-dose diclofenac potassium in the treatment of episodic tension-type headache. *Eur J Pain*. 2003;7(2):155-62. [https://doi.org/10.1016/S1090-3801\(02\)00094-0](https://doi.org/10.1016/S1090-3801(02)00094-0)
11. Stephens G, Derry S, Moore RA. Paracetamol (acetaminophen) for acute treatment of episodic tension-type headache in adults. *Cochrane Database Syst Rev*. 2016;2016(6):CD011889. <https://doi.org/10.1002/14651858.CD011889.pub2>
12. Diener HC, Gold M, Hagen M. Use of a fixed combination of acetylsalicylic acid, acetaminophen and caffeine compared with acetaminophen alone in episodic tension-type headache: meta-analysis of four randomized, double-blind, placebo-controlled, crossover studies. *J Headache Pain*. 2014;15(1):76. <https://doi.org/10.1186/1129-2377-15-76>
13. Ekblom K, Monstad I, Prusinski A, Cole JA, Pilgrim AJ, Noronha D. Subcutaneous sumatriptan in the acute treatment of cluster headache: a dose comparison study. The Sumatriptan Cluster Headache Study Group. *Acta Neurol Scand*. 1993;88(1):63-9. <https://doi.org/10.1111/j.1600-0404.1993.tb04189.x>

¹Patients should be coded for one or more subtypes of 8.2 Medication-overuse headache according to the specific medication(s) overused and the criteria for each below. For example, a patient who fulfills the criteria for 8.2.2 *Triptan-overuse headache* and the criteria for one of the subforms of 8.2.3 *Non-opioid analgesic-overuse headache* should receive both of these codes. The exception occurs when patients overuse combination-analgesic medications, who are coded 8.2.5 *Combination-analgesic-overuse headache and not according to each constituent of the combination-analgesic medication*.

²Patients who use multiple drugs for acute or symptomatic treatment of headache may do so in a manner that constitutes overuse even though no individual drug or class of drug is overused; such patients should be coded 8.2.6 *Medication-overuse headache attributed to multiple drug classes not individually overused*.

³Patients who are clearly overusing multiple drugs for acute or symptomatic treatment of headache but cannot give an adequate account of their names and/or quantities are coded 8.2.7 *Medication-overuse headache attributed to unspecified or unverified overuse of multiple drug classes* until better information is available. In almost all cases, this necessitates diary follow-up.

14. Cohen AS, Burns B, Goadsby PJ. High-flow oxygen for treatment of cluster headache: a randomized trial. *JAMA*. 2009;302(22):2451-7. <https://doi.org/10.1001/jama.2009.1855>
15. Petersen AS, Barloese MC, Lund NL, Jensen RH. Oxygen therapy for cluster headache. A mask comparison trial. A single-blinded, placebo-controlled, crossover study. *Cephalalgia*. 2017;37(3):214-24. <https://doi.org/10.1177/0333102416637817>
16. Leroux E, Valade D, Taïfas I, Vicaut E, Chagnon M, Roos C, et al. Suboccipital steroid injections for transitional treatment of patients with more than two cluster headache attacks per day: a randomised, double-blind, placebo-controlled trial. *Lancet Neurol*. 2011;10(10):891-7. [https://doi.org/10.1016/S1474-4422\(11\)70186-7](https://doi.org/10.1016/S1474-4422(11)70186-7)
17. Prior MJ, Codispoti JR, Fu M. A randomized, placebo-controlled trial of acetaminophen for treatment of migraine headache. *Headache*. 2010;50(5):819-33. <https://doi.org/10.1111/j.1526-4610.2010.01638.x>
18. Bigal ME, Bordini CA, Tepper SJ, Speciali JG. Intravenous dipyrone in the acute treatment of migraine without aura and migraine with aura: a randomized, double blind, placebo controlled study. *Headache*. 2002;42(9):862-71. <https://doi.org/10.1046/j.1526-4610.2002.02204.x>
19. Lipton RB, Goldstein J, Baggish JS, Yataco AR, Sorrentino JV, Quiring JN. Aspirin is efficacious for the treatment of acute migraine. *Headache*. 2005;45(4):283-92. <https://doi.org/10.1111/j.1526-4610.2005.05065.x>
20. MacGregor EA, Dowson A, Davies PT. Mouth-dispersible aspirin in the treatment of migraine: a placebo-controlled study. *Headache*. 2002;42(4):249-55. <https://doi.org/10.1046/j.1526-4610.2002.02076.x>
21. Codispoti JR, Prior MJ, Fu M, Harte CM, Nelson EB. Efficacy of nonprescription doses of ibuprofen for treating migraine headache. a randomized controlled trial. *Headache*. 2001;41(7):665-79. <https://doi.org/10.1046/j.1526-4610.2001.041007665.x>
22. Diener HC, Bussone G, Liano H, Eikermann A, Englert R, Floeter T, et al. Placebo-controlled comparison of effervescent acetylsalicylic acid, sumatriptan and ibuprofen in the treatment of migraine attacks. *Cephalalgia*. 2004;24(11):947-54. <https://doi.org/10.1111/j.1468-2982.2004.00783.x>
23. Misra UK, Kalita J, Yadav RK. Rizatriptan vs. ibuprofen in migraine: a randomised placebo-controlled trial. *J Headache Pain*. 2007;8(3):175-9. <https://doi.org/10.1007/s10194-007-0386-7>
24. Nestvold K, Kloster R, Partinen M, Sulkava R. Treatment of acute migraine attack: naproxen and placebo compared. *Cephalalgia*. 1985;5(2):115-9. <https://doi.org/10.1046/j.1468-2982.1985.0502115.x>
25. Johnson ES, Ratcliffe DM, Wilkinson M. Naproxen sodium in the treatment of migraine. *Cephalalgia*. 1985;5(1):5-10. <https://doi.org/10.1046/j.1468-2982.1985.0501005.x>
26. Wentz AL, Jimenez TB, Dixon RM, Aurora SK, Gold M, CXA20008 Study Investigators. A double-blind, randomized, placebo-controlled, single-dose study of the cyclooxygenase-2 inhibitor, GW406381, as a treatment for acute migraine. *Eur J Neurol*. 2008;15(4):420-7. <https://doi.org/10.1111/j.1468-1331.2008.02093.x>
27. Smith TR, Sunshine A, Stark SR, Littlefield DE, Spruill SE, Alexander WJ. Sumatriptan and naproxen sodium for the acute treatment of migraine. *Headache*. 2005;45(8):983-91. <https://doi.org/10.1111/j.1526-4610.2005.05178.x>
28. Bussone G, Manzoni GC, Cortelli P, Roncolato M, Fabbri L, Benassuti C. Efficacy and tolerability of sumatriptan in the treatment of multiple migraine attacks. *Neurol Sci*. 2000;21(5):272-8. <https://doi.org/10.1007/s100720070064>
29. Seeburger JL, Taylor FR, Friedman D, Newman L, Ge Y, Zhang Y, et al. Efficacy and tolerability of rizatriptan for the treatment of acute migraine in sumatriptan non-responders. *Cephalalgia*. 2011;31(7):786-96. <https://doi.org/10.1177/0333102410390399>
30. Endres HG, Böwing G, Diener HC, Lange S, Maier C, Molsberger A, et al. Acupuncture for tension-type headache: a multicentre, sham-controlled, patient-and observer-blinded, randomised trial. *J Headache Pain*. 2007;8(5):306-14. <https://doi.org/10.1007/s10194-007-0416-5>
31. Melchart D, Streng A, Hoppe A, Brinkhaus B, Witt C, Wagenpfeil S, et al. Acupuncture in patients with tension-type headache: randomised controlled trial. *BMJ*. 2005;331(7513):376-82. <https://doi.org/10.1136/bmj.38512.405440.8F>
32. Chesney MA, Shelton JL. A comparison of muscle relaxation and electromyogram biofeedback treatments for muscle contraction headache. *J Behav Ther Exp Psychiatry*. 1976;7:221-5. <https://doi.org/10.1001/archpsyc.1980.01780210024002>
33. Dodick DW. Migraine. *Lancet*. 2018;391(10127):1315-30. [https://doi.org/10.1016/S0140-6736\(18\)30478-1](https://doi.org/10.1016/S0140-6736(18)30478-1)
34. Ashina M, Buse DC, Ashina H, Pozo-Rosich P, Peres MFP, Lee MJ, et al. Migraine: integrated approaches to clinical management and emerging treatments. *Lancet*. 2021;397(10283):1505-18. [https://doi.org/10.1016/S0140-6736\(20\)32342-4](https://doi.org/10.1016/S0140-6736(20)32342-4)
35. Tassorelli C, Diener HC, Dodick DW, Silberstein SD, Lipton RB, Ashina M, et al. Guidelines of the international headache society for controlled trials of preventive treatment of chronic migraine in adults. *Cephalalgia*. 2018;38(5):815-32. <https://doi.org/10.1177/0333102418758283>
36. Bordini CA, Arruda MA, Ciciarelli MC, Speciali JG. Propranolol vs flunarizine vs flunarizine plus propranolol in migraine without aura prophylaxis. A double-blind trial. *Arq Neuropsiquiatr*. 1997;55(3B):536-41. <https://doi.org/10.1590/s0004-282x1997000400003>
37. Siniatchkin M, Andrasik F, Kropp P, Niederberger U, Strenge H, Averkina N, et al. Central mechanisms of controlled-release metoprolol in migraine: a double-blind, placebo-controlled study. *Cephalalgia*. 2007;27(9):1024-32. <https://doi.org/10.1111/j.1468-2982.2007.01377.x>
38. Dodick DW, Freitag F, Banks J, Saper J, Xiang J, Rupnow M, et al. Topiramate versus amitriptyline in migraine prevention: a 26-week, multicenter, randomized, double-blind, double-dummy, parallel-group noninferiority trial in adult migraineurs. *Clin Ther*. 2009;31(3):542-59. <https://doi.org/10.1016/j.clinthera.2009.03.020>
39. Diener HC, Bussone G, Oene JC, Lahaye M, Schwalen S, Goadsby PJ, et al. Topiramate reduces headache days in chronic migraine: a randomized, double-blind, placebo-controlled study. *Cephalalgia*. 2007;27(7):814-23. <https://doi.org/10.1111/j.1468-2982.2007.01326.x>
40. Jensen R, Brinck T, Olesen J. Sodium valproate has a prophylactic effect in migraine without aura: a triple-blind, placebo-controlled crossover study. *Neurology*. 1994;44(4):647-51. <https://doi.org/10.1212/wnl.44.4.647>
41. Freitag FG, Collins SD, Carlson HA, Goldstein J, Saper J, Silberstein S, et al. A randomized trial of divalproex sodium extended-release tablets in migraine prophylaxis. *Neurology*. 2002;58(11):1652-9. <https://doi.org/10.1212/wnl.58.11.1652>
42. Mathew NT, Saper JR, Silberstein SD, Rankin L, Markley HG, Solomon S, et al. Migraine prophylaxis with divalproex. *Arch Neurol*. 1995;52(3):281-6. <https://doi.org/10.1001/archneur.1995.00540270077022>
43. Johannsson V, Nilsson LR, Widelius T, Jäverfalk T, Hellman P, Akesson JA, et al. Atenolol in migraine prophylaxis a double-blind cross-over multicentre study. *Headache*. 1987;27(7):372-4. <https://doi.org/10.1111/j.1526-4610.1987.hed2707372.x>

44. Burch R. Preventive migraine treatment. *Continuum (Minneapolis)*. 2021;27(3):613-32. <https://doi.org/10.1212/CON.0000000000000957>
45. Ozyalcin SN, Talu GK, Kiziltan E, Yucel B, Ertas M, Disci R. The efficacy and safety of venlafaxine in the prophylaxis of migraine. *Headache*. 2005;45(2):144-52. <https://doi.org/10.1111/j.1526-4610.2005.05029.x>
46. Adelman LC, Adelman JU, Seggern R, Mannix LK. Venlafaxine extended release (XR) for the prophylaxis of migraine and tension-type headache: a retrospective study in a clinical setting. *Headache*. 2000;40(7):572-80. <https://doi.org/10.1046/j.1526-4610.2000.00089.x>
47. Tronvik E, Stovner LJ, Helde G, Sand T, Bovim G. Prophylactic treatment of migraine with an angiotensin II receptor blocker: a randomized controlled trial. *JAMA*. 2003;289(1):65-9. <https://doi.org/10.1001/jama.289.1.65>
48. Schrader H, Stovner LJ, Helde G, Sand T, Bovim G. Prophylactic treatment of migraine with angiotensin converting enzyme inhibitor (lisinopril): randomised, placebo controlled, crossover study. *BMJ*. 2001;322(7277):19-22. <https://doi.org/10.1136/bmj.322.7277.19>
49. Silberstein S, Goode-Sellers S, Twomey C, Saiers J, Ascher J. Randomized, double-blind, placebo-controlled, phase II trial of gabapentin enacarbil for migraine prophylaxis. *Cephalalgia*. 2013;33(2):101-11. <https://doi.org/10.1177/0333102412466968>
50. Solomon GD, Steel JG, Spaccavento LJ. Verapamil prophylaxis of migraine. A double-blind, placebo-controlled study. *JAMA*. 1983;250(18):2500-2. PMID: 6355533
51. Lücking CH, Oestreich W, Schmidt R, Soyka D. Flunarizine vs. propranolol in the prophylaxis of migraine: two double-blind comparative studies in more than 400 patients. *Cephalalgia*. 1988;8(Suppl. 8):21-6. <https://doi.org/10.1177/033310248800805805>
52. Ashina M, Saper J, Cady R, Schaeffler BA, Biondi DM, Hirman J, et al. Eptinezumab in episodic migraine: a randomized, double-blind, placebo-controlled study (PROMISE-1). *Cephalalgia*. 2020;40(3):241-54. <https://doi.org/10.1177/0333102420905132>
53. Tepper S, Ashina M, Reuter U, Brandes JL, Doležil D, Silberstein S, et al. Safety and efficacy of erenumab for preventive treatment of chronic migraine: a randomised, double-blind, placebo-controlled phase 2 trial. *Lancet Neurol*. 2017;16(6):425-34. [https://doi.org/10.1016/S1474-4422\(17\)30083-2](https://doi.org/10.1016/S1474-4422(17)30083-2)
54. Dodick DW, Ashina M, Brandes JL, Kudrow D, Lanteri-Minet M, Osipova V, et al. ARISE: a phase 3 randomized trial of erenumab for episodic migraine. *Cephalalgia*. 2018;38(6):1026-37. <https://doi.org/10.1177/0333102418759786>
55. Bigal ME, Dodick DW, Rapoport AM, Silberstein SD, Ma Y, Yang R, et al. Safety, tolerability, and efficacy of TEV-48125 for preventive treatment of high-frequency episodic migraine: a multicentre, randomised, double-blind, placebo-controlled, phase 2b study. *Lancet Neurol*. 2015;14(11):1081-90. [https://doi.org/10.1016/S1474-4422\(15\)00249-5](https://doi.org/10.1016/S1474-4422(15)00249-5)
56. Ferrari MD, Diener HC, Ning X, Galic M, Cohen JM, Yang R, et al. Fremanezumab versus placebo for migraine prevention in patients with documented failure to up to four migraine preventive medication classes (FOCUS): a randomised, double-blind, placebo-controlled, phase 3b trial. *Lancet*. 2019;394(10203):1030-40. [https://doi.org/10.1016/S0140-6736\(19\)31946-4](https://doi.org/10.1016/S0140-6736(19)31946-4)
57. Stauffer VL, Dodick DW, Zhang Q, Carter JN, Ailani J, Conley RR. Evaluation of galcanezumab for the prevention of episodic migraine: the EVOLVE-1 randomized clinical trial. *JAMA Neurol*. 2018;75(9):1080-8. <https://doi.org/10.1001/jamaneurol.2018.1212>
58. Luckner A, Riederer F. Magnesium in migraine prophylaxis-is there an evidence-based rationale? A systematic review. *Headache*. 2018;58(2):199-209. <https://doi.org/10.1111/head.13217>
59. Shoeibi A, Olfati N, Soltani Sabi M, Salehi M, Mali S, Akbari Oryani M. Effectiveness of coenzyme Q10 in prophylactic treatment of migraine headache: an open-label, add-on, controlled trial. *Acta Neurol Belg*. 2017;117(1):103-9. <https://doi.org/10.1007/s13760-016-0697-z>
60. Gaul C, Diener HC, Danesch U. Improvement of migraine symptoms with a proprietary supplement containing riboflavin, magnesium and Q10: a randomized, placebo-controlled, double-blind, multicenter trial. *J Headache Pain*. 2015;16:516. <https://doi.org/10.1186/s10194-015-0516-6>
61. Maizels M, Blumenfeld A, Burchette R. A combination of riboflavin, magnesium, and feverfew for migraine prophylaxis: a randomized trial. *Headache*. 2004;44(9):885-90. <https://doi.org/10.1111/j.1526-4610.2004.04170.x>
62. Schoenen J, Vandersmissen B, Jeanette S, Herroelen L, Vandenheede M, Gérard P, et al. Migraine prevention with a supraorbital transcutaneous stimulator: a randomized controlled trial. *Neurology*. 2013;80(8):697-704. <https://doi.org/10.1212/WNL.0b013e3182825055>
63. International Headache Society. The international classification of headache disorders – 3rd ed. ICHD-3. *Cephalalgia*. 2018;38(1):1-211. <https://doi.org/10.1177/0333102417738202>
64. Diamond S, Baltes BJ. Chronic tension headache--treated with amitriptyline--a double-blind study. *Headache*. 1971;11(3):110-6. <https://doi.org/10.1111/j.1526-4610.1971.hed1103110.x>
65. Göbel H, Hamouz V, Hansen C, Heining K, Hirsch S, Lindner V, et al. Chronic tension-type headache: amitriptyline reduces clinical headache-duration and experimental pain sensitivity but does not alter pericranial muscle activity readings. *Pain*. 1994;59(2):241-9. [https://doi.org/10.1016/0304-3959\(94\)90077-9](https://doi.org/10.1016/0304-3959(94)90077-9)
66. Bendtsen L, Jensen R. Mirtazapine is effective in the prophylactic treatment of chronic tension-type headache. *Neurology*. 2004;62(10):1706-11. <https://doi.org/10.1212/01.wnl.0000127282.90920.8c>
67. Zisis NP, Harmoussi S, Vlaikidis N, Mitsikostas D, Thomaidis T, Georgiadis G, et al. A randomized, double-blind, placebo-controlled study of venlafaxine XR in out-patients with tension-type headache. *Cephalalgia*. 2007;27(4):315-24. <https://doi.org/10.1111/j.1468-2982.2007.01300.x>
68. Langemark M, Loldrup D, Bech P, Olesen J. Clomipramine and mianserin in the treatment of chronic tension headache. A double-blind, controlled study. *Headache*. 1990;30(3):118-21. <https://doi.org/10.1111/j.1526-4610.1990.hed3003118.x>
69. Fogelholm R, Murros K. Maprotiline in chronic tension headache: a double-blind cross-over study. *Headache*. 1985;25(5):273-5. <https://doi.org/10.1111/j.1526-4610.1985.hed2505273.x>
70. Leone M, D'Amico D, Frediani F, Moschiano F, Grazi L, Attanasio A, et al. Verapamil in the prophylaxis of episodic cluster headache: a double-blind study versus placebo. *Neurology*. 2000;54(6):1382-5. <https://doi.org/10.1212/wnl.54.6.1382>
71. Goadsby PJ, Dodick DW, Leone M, Bardos JN, Oakes TM, Millen BA, et al. Trial of galcanezumab in prevention of episodic cluster headache. *N Engl J Med*. 2019;381(2):132-41. <https://doi.org/10.1056/NEJMoa1813440>
72. Obermann M, Nägel S, Ose C, Sonuc N, Scherag A, Storch P, et al. Safety and efficacy of prednisone versus placebo in short-term prevention of episodic cluster headache: a multicentre, double-blind, randomised controlled trial. *Lancet Neurol*. 2021;20(1):29-37. [https://doi.org/10.1016/S1474-4422\(20\)30363-X](https://doi.org/10.1016/S1474-4422(20)30363-X)

73. Gantenbein AR, Lutz NJ, Riederer F, Sándor PS. Efficacy and safety of 121 injections of the greater occipital nerve in episodic and chronic cluster headache. *Cephalalgia*. 2012;32(8):630-4. <https://doi.org/10.1177/0333102412443335>
74. Dach F, Éckeli ÁL, Ferreira Kdos S, Speciali JG. Nerve block for the treatment of headaches and cranial neuralgias - a practical approach. *Headache*. 2015;55(Suppl. 1):59-71. <https://doi.org/10.1111/head.12516>
75. Steiner TJ, Hering R, Couturier EG, Davies PT, Whitmarsh TE. Double-blind placebo-controlled trial of lithium in episodic cluster headache. *Cephalalgia*. 1997;17(6):673-5. <https://doi.org/10.1046/j.1468-2982.1997.1706673.x>
76. Leone M, Dodick D, Rigamonti A, D'Amico D, Grazi L, Mea E, et al. Topiramate in cluster headache prophylaxis: an open trial. *Cephalalgia*. 2003;23(10):1001-2. <https://doi.org/10.1046/j.1468-2982.2003.00665.x>
77. Leone M, D'Amico D, Moschiano F, Fraschini F, Bussone G. Melatonin versus placebo in the prophylaxis of cluster headache: a double-blind pilot study with parallel groups. *Cephalalgia*. 1996;16(7):494-6. <https://doi.org/10.1046/j.1468-2982.1996.1607494.x>
78. Rozen T. Clomiphene citrate for treatment refractory chronic cluster headache. *Headache*. 2008;48(2):286-90. <https://doi.org/10.1111/j.1526-4610.2007.00995.x>
79. Nobre ME, Peres MFP, Moreira PF, Leal AJ. Clomiphene treatment may be effective in refractory episodic and chronic cluster headache. *Arq Neuropsiquiatr*. 2017;75(9):620-4. <https://doi.org/10.1590/0004-282X20170119>
80. Dodick DW, Turkel CC, DeGryse RE, Aurora SK, Silberstein SD, Lipton RB, et al. PREEMPT Chronic Migraine Study Group. OnabotulinumtoxinA for treatment of chronic migraine: pooled results from the double-blind, randomized, placebo-controlled phases of the PREEMPT clinical program. *Headache*. 2010;50(6):921-36. <https://doi.org/10.1177/0333102410364677>
81. Diener HC, Dodick DW, Aurora SK, Turkel CC, DeGryse RE, Lipton RB, et al. OnabotulinumtoxinA for treatment of chronic migraine: results from the double-blind, randomized, placebo-controlled phase of the PREEMPT 2 trial. *Cephalalgia*. 2010;30(7):804-14. <https://doi.org/10.1177/0333102410364677>
82. Silberstein SD, Lipton RB, Dodick DW, Freitag FG, Ramadan N, Mathew N, et al. Efficacy and safety of topiramate for the treatment of chronic migraine: a randomized, double-blind, placebo-controlled trial. *Headache*. 2007;47(2):170-80. <https://doi.org/10.1111/j.1526-4610.2006.00684.x>
83. Blumenfeld AM, Schim JD, Chippendale TJ. Botulinum toxin type A and divalproex sodium for prophylactic treatment of episodic or chronic migraine. *Headache*. 2008;48(2):210-20. <https://doi.org/10.1111/j.1526-4610.2007.00949.x>
84. Detke HC, Goadsby PJ, Wang S, Friedman DI, Selzler KJ, Aurora SK. Galcanezumab in chronic migraine: the randomized, double-blind, placebo-controlled REGAIN study. *Neurology*. 2018;91(24):e2211-e2221. <https://doi.org/10.1212/WNL.0000000000006640>
85. Silberstein SD, Dodick DW, Bigal ME, Yeung PP, Goadsby PJ, Blankenbiller T, et al. Fremanezumab for the preventive treatment of chronic migraine. *N Engl J Med*. 2017;377(22):2113-22. <https://doi.org/10.1056/NEJMoa1709038>

